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MODEL NO. 8419B

ITEM PART NO. DESCRIPTION QTY NOTE
001 192877-8 Drill Chuck  S13   1
003 962151-6 Seeger-gyuru R-32 962151-6*   1
004 213301-9 Portömítés 20 HP200/2010/N/9*   1
005 325501-0 Tengely 1/2c 8419B   1
006 254201-4 Kulcs   1
007 211201-7 Golyóscsapágy 6002LLB   1
008 223023-3 Ütogyuru A (bütyök A) 8419B   1
009 314098-4 Állító gyuru 8419B-2   1
010 213458-6 O-gyuru 34 HP200/HP2010/N/DA3   1
011 223024-1 CAM (B)   1
012 212003-4 Tugörgos csapágy 810 212003-4   1
013 253139-0 Távtartó Alátét 8 253139-0   1
014 226026-6 GEAR COMPLETE 13-41   1
015 211031-6 #Golyóscsapágy 608LLB   1
016 263002-9 Gumi csapszeg 4 263002-9   1
017 911261-6 Trapézfeju csavar M5x40 911261   4
018 156445-1 GEAR HOUSING   1

INC. 16
019 253084-9 Lapos Alátét 12 5014NB/8419B   1
020 221236-0 Homlokfogaskerék 38 8419B   1
021 961006-2 Seeger-gyuru S-10 961006-2   1
022 253311-4 Alátét 10 8419B/6710DW   1
023 231131-6 COMPRESSION SPRING 11   1
024 156330-8 GEAR HOUSING COVER   1

INC. 25
025 263005-3 Gumi csapszeg 6 263005-3   1
026 211031-6 #Golyóscsapágy 608LLB   1
027 213002-9 Tömítés 8 6013B8419B/6904   1
028 181021-2 Szénkefe CB-51 (=CB-50)*   1
029 643550-8 Szénkefetartó-sapka 5-8 CB-50/   2
030 811806-9 NAME PLATE 8419B   1
031 953106-2 Csapszegecs 0-5 953106-2   2
032 528715-2 Állórész 220V 6300-4, 6300L, 8   1
033 911275-5 Csavar   2
034 263014-2 Gumi csapszeg 4 263014-2   1
035 681613-2 Szigetelo alátét 1125/HR1800/S   1
036 512335-2 Forgórész 220V 8419B, 6300-4,   1 220V

INC. 26,27,35,37,39
037 241302-7 FAN 68   1
038 411234-4 Légterelo lap 6300-4   1
039 211031-6 #Golyóscsapágy 608LLB   1
040 253192-6 Lapos Alátét 14 253192-6   1
041 159087-0 Motorház 6300-4/JR3000/841   1

INC. 34
042 651225-5 SWITCH SGEL215C   1
043 631011-0 DIODE S3V60ZM-H   1
046 414522-8 #Fogantyúburkolat 6300-4/JR3000   1
047 911153-9 Trapézfeju csavar M4x28 911153   4
048 651600-5 Kapcsoló SS106A 651600-5*   1
049 911133-5 Trapézfeju csavar M4x18 911133   2
050 687001-1 Kábel-feszültségmentesíto 6870   1
051 682502-4 Kábelvédo 8-85*   1
052 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1 220V
400 321059-7 Mélységméro vezetosín HP2000/2   1
401 924216-2 Szárnyas csavar M5x15 924216-2   1
402 251982-1 Négylapú fejescsavar M8x35 841   1
403 341643-2 BELT   1
404 315261-2 Fogantyú-befogó 8419B-2   1
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406 273479-0 GRIP 37   1
407 763432-9 CHUCK KEY  S13   1
410 824608-4 PLASTIC CARRYING CASE  new   1
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